



中国认可
国际互认
检测
TESTING
CNAS L5033



Test Report

Report No.: TS22082213



Verify authenticity

Applicant

BAGCO LTD

Address

/

Report Date

2022-08-30

Hangzhou C&K Testing Technic Co., Ltd.



Hangzhou C&K Testing Technic Co., Ltd

Add:1/F,No.4 Building, Huaye Hi-Tech Industrial Park, No.1180, Bin'an Road, Binjiang District, Hangzhou 310052, China
Hotline:4006-721-723 Tel:+86 571-8720 6535 Fax:+86 571-8990 0719 E-mail:test@cirs-group.com Website:www.cirs-ck.com

Test Report

| | |
|-----------------------------|---|
| Applicant | BAGCO LTD |
| Address | / |
| Sample Name | 300*300D/PVC RPET with PVC backing |
| Type/ Model | / |
| Material/Colour | BLACK/GREY |
| Other Info. | / |
| Sample Received Date | 2022-08-23 |
| Test Period | 2022-08-23~ 2022-08-30 |
| Test Requirement | Referring to the Annex XVII of Regulation (EC) No 1907/2006 |

| Test Item(s) | Test Result(s) |
|------------------|----------------|
| Azo Dyes Content | Pass |

Prepared by: Candy Huang

Candy Huang

Reviewed by: Li Xuefeng

Li Xuefeng

Accredited
Signatory by:

Li Changhai

Li Changhai

Issue date: 2022-08-30

Test Component(s):

| No. | Sample Serial No. | Test Component(s) | Type/Model | Material/Colour | Other Info. |
|-----|-------------------|---------------------------------------|------------|-----------------|-------------|
| 001 | TS22082213001 | 300*300D/PVC RPET with PVC backing | / | / | / |

Photo(s):



TS22082213001 (Mixed)



Test Result(s):

Test Method: ISO 14362-1:2017

| Test Item(s) | CAS No. | Requirement | MDL | Unit | Test Result(s) |
|---------------------------------------|----------|-------------|-----|-------|----------------|
| | | | | | 001 |
| 2,4,5-Trimethylaniline | 137-17-7 | ≤30 | 5 | mg/kg | N.D. |
| 2,4-Diaminoanisole | 615-05-4 | ≤30 | 5 | mg/kg | N.D. |
| 2,4-Toluylenediamine | 95-80-7 | ≤30 | 5 | mg/kg | N.D. |
| P-Cresidine | 120-71-8 | ≤30 | 5 | mg/kg | N.D. |
| 2-Naphthylamine | 91-59-8 | ≤30 | 5 | mg/kg | N.D. |
| 4,4'-Methylenedi-O-Toluidine | 838-88-0 | ≤30 | 5 | mg/kg | N.D. |
| 3,3'-Dimethylbenzidine | 119-93-7 | ≤30 | 5 | mg/kg | N.D. |
| 3,3'-Dimethoxybenzidine | 119-90-4 | ≤30 | 5 | mg/kg | N.D. |
| 3,3'-Dichlorobenzidine | 91-94-1 | ≤30 | 5 | mg/kg | N.D. |
| 4,4'-Diaminodiphenylmethane | 101-77-9 | ≤30 | 5 | mg/kg | N.D. |
| 4,4'-Thiodianiline | 139-65-1 | ≤30 | 5 | mg/kg | N.D. |
| 4,4'-Oxydianiline | 101-80-4 | ≤30 | 5 | mg/kg | N.D. |
| 4,4'-Methylene-Bis-(2-Chloro-Aniline) | 101-14-4 | ≤30 | 5 | mg/kg | N.D. |
| 4-Aminobiphenyl | 92-67-1 | ≤30 | 5 | mg/kg | N.D. |
| 4-Aminoazobenzene | 60-09-3 | ≤30 | 5 | mg/kg | N.D. |
| 4-Chloro-O-Toluidine | 95-69-2 | ≤30 | 5 | mg/kg | N.D. |
| 5-Nitro-o-Toluidine | 99-55-8 | ≤30 | 5 | mg/kg | N.D. |
| 4-Chloroaniline | 106-47-8 | ≤30 | 5 | mg/kg | N.D. |
| Benzidine | 92-87-5 | ≤30 | 5 | mg/kg | N.D. |
| O-anisidine | 90-04-0 | ≤30 | 5 | mg/kg | N.D. |
| O-aminoazotoluene | 97-56-3 | ≤30 | 5 | mg/kg | N.D. |
| O-toluidine | 95-53-4 | ≤30 | 5 | mg/kg | N.D. |

Remarks:

1. MDL = Method Detection Limit; N.D. = Not detected (<MDL)

Statement:

- I This report is invalid without the signature of accredited signatory. Any alteration to this report is also invalid.
- II This report is invalid without the special seal of inspection & testing and across-page seal.
- III This report shall not be part copy without written approval of Hangzhou C&K Testing Technic Co., Ltd..
- IV Any commercial activity such as advertising or propaganda is not allowed without authorization of Hangzhou C&K Testing Technic Co., Ltd..
- V The test results shown in this report refer only to the sample submitted by applicant.
- VI Please respond to Hangzhou C&K Testing Technic Co., Ltd. within fifteen working days upon receipt of this report if there is any objection.
- VII Hangzhou C&K Testing Technic Co., Ltd. guarantee that we shall not disclose information such as the commercial information, technical documents or test report to any third party.
- VIII The applicant should undertake the legal responsibility that result from providing untruth information.
- IX This report is only for quality control without the seal of China Metrology Accreditation.
- X The quantity of the sample does not meet the requirements of retest and arbitration, it shall be regarded as the customer waiving the right of retest and arbitration.

The end of report

